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SUMMARY OF TEST RESULTS

XYPEX ADMIXTURE BIO-SAN C500

Vs

REQUIREMENTS OF AS1478.1-2000, TYPE SN ADMIXTURE

(Average of Two Tests using Type GP Cement)

Tests were conducted to investigate the performance of a sample of Xypex Admix Bio-San C500 at dosage rate of

1.0% (by weight of total cementitious content) against the requirements of AS1478.1-2000, Chemical Admixture for

Concrete, Type SN, Special Purpose Normal-Setting Admixture.

Client Number: 256/18
Cement: Boral Cement — Type-GP (SL)

Requirements and Test Results were:

Date Mixed: 15.06.2018
Request No: 78804

MIX CONTAINING
AS1478.1
CONTROL MIX XYPEX ADMIX BIO-SAN
REQUIREMENTS
€500
Cement Content (Kg/m®) 300 + 15 304 304
Slump (mm) 80+10 85 80
Time of Setting
Initial Setting +1 hour 3h:33m 4h: 5m (+0:30m)
Final Setting +1 hour 5h:48m 6h:18m (+0:30m)
Water Content (L) Report 196 194
Drying Shrinkage (56 days) Test and Report 560 p-strain 550 p-strain (98%)
Compressive Strength (MPa)
Age at Test Minimum % of Control
3 days 90% 23.5 25.5 (109%)
7 days 90% 29.5 33.0 (111%)
28 days 90% 38.0 40.0 (106%)
90 days 90% 44.0 46.5 (106%)
Date: 14.09.2018
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|COMPRESSIVE STRENGTH OF CONCRETE CYLINDERS

Details of Sampled Concrete

Concrete Specimens and Results

Date & Time Time Sampled Plant Code Grade(MPa) Alr(%) Specimen Dimenslons Denslty Curlng Type Dateof Age Strength Marks Fall Location & Remarks
Batched Time Moulded DocketNo Agg{mm) Compact Ident, {mm) (kg/m®) Inltlal Std  of Test (days) (MPa) Mode
Truck No Product Code Slump/Super{mm) Ava. (hrs) (days) Cap
Load / Prog. Load Design  Measured Dlameter Helght
15/06/18 07:04 MTS 32 1.2 T9278A 1004 195 2440 24 2 G 18/06/18 3 235 N Sampling AS 1012.1 Cl 6b
N/A 19278 20 Iv  T92788  100.1 197 2440 2 G 18/06/18 3 230 N ﬁ%ﬂsc‘ffgebgexblgc): 21
N/A Control 80/N/A  B85/N/A T9278C 99.8 195 2480 6 G 22/06/18 7 28.5 N No:265788
T9278D 99.7 196 2460 6 G 22/06/18 7 30.5 N
T9278E 100.5 195 2460 27 G 13/07/18 28 37.0 N
T9278F 100.3 195 2440 27 G 13/07/18 28 385 N
T9278G 100.2 195 2440 27 G 13/07/18 28 36.5 N
T9278H 100.1 193 2440 89 G 13/09/18 90 43.0 N
T9278!t 100.3 192 2460 89 G 13/09/18 90 435 N
Notes Remarks

1. Sampling in accordance with AS 10121

2. Slump test in eccordance with AS 1012.3.1

3, Alr content in accordance with AS 1012.4.2

4. Compression specimen compaction by vibration, In accordance with AS 1012,8,1 Clause 7.4
5. Initlal curing In accordance with AS 1012.8.1 Clause 9.2.2

6. Standard curing In accordance with AS 1012.8,1 Clause 9.3(a)

7. Capping R - Rubber, 8 - Sulphur, N - NI, T - TImber, G - Ground

8. Compresslve strength In accordance with AS 1012.9

9. Denslty In accordance with AS 1012.12.1

10. Molsiure condltion SSD in accordance with AS 1012.12.1, unless otherwise stated

FallureMode: N = Normal
Compactlon: IV = Internal Vibrator

Form No: 18969, Reporl No: WMT-16/06361
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Concrete Shrinkage Test Report

. Accredited for compliance with ISO/IEC 17025 -
Client: XYPEX AUSTRALIA Testing
190 Toongabbie Road NATA
Girraween NSW " S W:_ 5 .
YECHIIIGIIICAII.
. . . COMPETENCE
Project: AS 1478 Compliance Tests for Admixture Xypex BIO-SAN C500 NATA Accredited Approved Signatory: Robert Camilleri
Laboratory
Number: 547 Date of Issue: 14/09/2018
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL

CONCRETE SHRINKAGE TEST REPORT

We advise that the sampling and slump testing were carried out in accordance with AS1012.1 and AS1012.3.1. Samples
moulded in the laboratory and specimens tested in accordance with AS1012.13 UNLESS otherwise stated in comments.

Plant Field Sheet Product Docket Sample Initial [ Actual | Despatch | Condition| Demould | Received
Time Cure |Slump | Date/Time | Received | Date/Time | Date/Time
Hours
MTS T9278 Control T9278 07:04 24 85 N/A SSD 16/06/2018 (16/06/2018
N/A 07:15 N/A
Location: MTS; Lab Sample No:205788
Site Min Temp (°C): N/A
Site Max Temp (°C): N/A Wean Orying Shrinkage (MicroStrain)
Date of Moulding: 15/06/2018 10007+ v o ee o
Initial Reading: 22/06/2018 1
Drying | Test Date Drying Shrinkage (MicroStrain) L B
Period T : ! : ; : ; : :
(days) Specimen | Specimen | Specimen | Average i I O
#1 #2 #3 T : : : ' : ; :
7 20062018 208 208 192 200 L I S ; :
14 6/07/2018 288 308 276 290 QOO v i ain i D R N B
21 13/07/2018 368 376 348 360 + : :
28 20/07/2018 420 436 408 420 500+ : T
56 17/08/2018 544 564 532 550 o+ : : : :
‘Un.. ...... ke fnaon W oroe v e : ........... :. ..... : ..... -
3007 ey IO i 4 Bre s v
2001 g weme i
100- ..... f R R R ] IE‘ ..... E ..... I:
i ; ! } ; + i
0 7 14 21 28 35 42 49 58
Davs After Intial Reading
Comments

* - Readings outside of 40 median have been excluded from the average

Form No: 16016, Report Na; SHR:WIWT-16/06381-G01 © 2000-2016 QES TLab by SpeciraQEST.com Page 1 of 1
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|ICOMPRESSIVE STRENGTH OF CONCRETE CYLINDERS

Details of Sampled Concrete

Concrete Specimens and Results

Date & TIme Time Sampled Plant Code Grade(MPa) Alr(%) Specimen Dimenslons Density Curing Type Date of Age Strength Marks Fall Location & Remarks
Batched Time Moulded DocketNo Aga{mm) Compact Ident, (mm) (kg/m?) Initlal Std of Test (days) (MPa) Mode
Truck No Product Code SlumpiSuper(mm) Avg, (hre) (days) Cap
Load / Prog, Load Design Measured Diameter Helght
15/06/18 07:38 MTS 32 1.2 T9279A 100.4 197 2420 24 2 G 18/06/18 3  23.0 N Sampling AS 1012.1 Cl 6b
N/A T9279 20 IV T9279B  99.9 195 2420 2 G 18/06118 3 235 N EA‘;”SC.fELEb?a”;]PF;IgC)i 22
N/A Control Duplicate80/N/A  80/N/A T9279C 99.7 197 2460 6 G 22/06118 7 29.0 N No:2b5789
T9279D 100.0 196 2460 6 G 22/06/18 7  30.0 N
T9279E 99.9 195 2460 27 G 13/0718 28 37.0 N
T9279F 100.0 195 2460 27 G 13/0718 28 38.0 N
T9279G 100.1 194 2460 27 G 13/07118 28 40.0 N
T9279H 100.0 194 2460 89 G 13/09/18 90 445 N
T92791 100.0 193 2460 89 G 13/09/18 90 445 N
Notes Remarks

1. Sampling in accordance with AS 1012.1

2. Slump test in accordance with AS 1012.3.1

3. Air content in accordance with AS 1012.4.2

4. Compression specimean compaction by vibration, in accordance with AS 1012.8.1 Clause 74
5. Initial curing in accordance with AS 1012.8.1 Clause 9.2.2

6. Standard curing |n accordance with AS 1012.8.1 Clause 9.3(a)

7. Capping R - Rubber, S - Sulphur, M - Nil, T - Timber, G - Ground

8. Compressive strength In accardance with AS 1012.9

9. Density in accordance with AS 1012.12.1

10. Moisture condition SSD in accordance with AS 1012,12.1, unless otherwise stated

FailureMode: N = Normal
Compaction: IV = Internal Vibrator

Farm No: 18988, Reporl No; WMT-18/08382

© 2000-2018 QES TLab. by SpeciraQEST.com Page 1 of 1
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I sull i DRSS
DESTY ™ 0, Corporalte Site #:xbh
Report No: SHR:WMT-18/06382-C01
1 Issue No: 2
C o n c rete S h rl n kag e TeSt Re p o rt This raport replaces all pravious Issves of report no 'SHR:WMT-18/06382-C01"
. Accredlted for compllance with ISO/IEC 17025 -
Client: XYPEX AUSTRALIA Testing
190 Toongabbie Road NATA
Girraween NSW - .
Project: AS 1478 Compliance Tests for Admixture Xypex BIO-SAN C500 NATA Accredited Approved Signatory: Robert Camilleri
Laboratory

Number: 547 Date of Issue; 14/09/2018
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL

CONCRETE SHRINKAGE TEST REPORT

We advise that the sampling and slump testing were carried out in accordance with AS1012.1 and AS1012.3.1. Samples
moulded in the laboratory and specimens tested in accordance with AS1012.13 UNLESS otherwise stated in comments.

Plant Field Sheet Product Docket Sample Initial | Actual | Despatch | Condition | Demould | Received
Time Cure |Slump | Date/Time | Received | Date/Time | Date/Time
Hours
MTS T9279 Control T9279 07:38 24 80 N/A SSD 16/06/2018 (16/06/2018
Duplicate N/A 07:38 N/A

Location: MTS; Lab Sample No:205789

Site Min Temp (°C): N/A

Site Max Temp (°C): N/A Mean Drying Shrinkage (MicroStrainy
Date of Moulding: 15/06/2018

Drying Test Date Drying Shrinkage (MicroStrain) ) SR AL Sl L R s Ly i
Period T Y ‘ : I : X ! .
(days) Specimen | Specimen | Specimen | Average 330
#1 #2 #3 T } : : i . : . X
TR0zt vgemnss Hhomanecs P el maghio i ene n
7 29/06/2018 224 208 204 210 1 : i ; ; : ; ! :
14 6/07/2018 316 300 296 300 P L N Fo T fa P Lo
21 13/07/2018 392 372 364 380 4 : ! : : " : .
28 20/07/2018 452 432 432 440 B0 43 oS g § el s
56 17/08/2018 580 560 552 560 + ¢ ] ; ; y * y
‘Dn. ...... ' ..... ' ..... t “ ..... : ..... ?<...‘: .....
30,0. ...... _‘.: ..... ..... . ..... ,. .....
2004 -
TN CF 46 TR SN N RN DN OO SO0
1) + + 4 : + + + |
0 7 14 21 28 35 42 49 58
Days After Initisl Reading
Comments

* - Readings outside of 40 median have been excluded from the average

Form No: 18016, Report No: SHR:\WMT-18/06382-C01 © 2000-2016 GES TLab by SpeciraGEST,com Page 1 of 1
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NATA
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Laboratory
Number: 547 Date of Issue: 14/09/2018
THIS DOCUMENT SHALL NGT BE REPRODUCED EXGEPT IN FULL

|ICOMPRESSIVE STRENGTH OF CONCRETE CYLINDERS

=

Details of Sampled Concrete

Concrete Specimens and Results

Date & Time Time Sampled Plant Code Grada(MPa) Alr(%) Speclmen Dimenslons Density Curing Type Dateof Age Strength Marks Fall Location & Remarks
Batched Time Moulded DocketNo Agg(mm) Compact Ident, (mm) (kg/m®) Initlal Std of Test (days) (MPa) Mode
Truck No Product Code  Slump/Super{mm) Avg. {hrs) (daya) Cap
Load / Prog. Load Design Measured Diametar Helght
15/06/18 08:01 MTS 32 1.2 T9280A 1000 194 2420 24 2 G 18/06/18 3 255 N Sampling AS 1012.1 Cl 6b
N/A T9280 20 IV T9280B 1002 196 2420 2 G 18/0618 3 250 N ﬁ‘%”s?'ffb?ﬁ’r;ﬁc): =
N/A Bio-San C500 80/N/A  80/N/A T9280C 100.3 196 2460 6 G 22/06/118 7 340 N No:265790
T9280D 100.0 197 2460 6 G 22/06/18 7 33.0 N
T9280E 100.1 195 2460 27 G 13/07118 28 36.5 N
T9280F 100.1 195 2460 27 G 13/07/18 28 395 N
T9280G 100.4 195 2440 27 G 13/07/18 28 39.5 N
T9280H 100.1 194 2460 89 G 13/09/18 90 45.0 N
T9280I 1000 193 2440 89 G 13/09/18 90 46.0 N
Notes Remarks

1. Sampling in accordance with AS 1012.1

2, Slump test in accordance with AS 1012.3.1

3. Air content in accordance with AS 1012.4.2

4. Compression specimen compaction by vibration, In accordance with AS 1012.8.1 Clause 7.4
5. Initial curing in accordance with AS 1012.8.1 Clause 9.2,2

6. Standard curing in accordance with AS 1012.8.1 Clause 9.3(a)

7. Capping R - Rubber, S - Sulphur, N - Nil, T - Timber, G - Ground

8. Compressiva strength in accordance with AS 1012.8

9. Denslty in accordance with AS 1012.12.1

10. Molsture condltion SSD In accordance with AS 1012.12.1, unless otherwise stated

FailureMode: N = Normal
Compaction; IV = Internal Vibrator

Form No: 18988, Reporl No; VWT-18/06383

© 2000-2018 QESTLab by SpectraQES T.com
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Corporate Site #:xbh
Report No: SHR:WMT-18/06383-C01
i Issue No: 2
C o n c rete S h rl n kag e TeSt Re p o rt This report replaces afl previous issuas of report no 'SHR:WMT-18/06383-C01".
Client: XYPEX AUSTRALIA ¢:::|7%ued for compilance with ISO/IEC 17025 -
190 Toongabbie Road " NATA
Girraween NSW - .
L
Project: AS 1478 Compliance Tests for Admixture Xypex BIO-SAN C500 NATA Accredited Approved Signatory: Robert Camilleri
Laboratory

Number: 547 Date of Issue: 14/09/2018
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL

CONCRETE SHRINKAGE TEST REPORT

We advise that the sampling and slump testing were carried out in accordance with AS1012.1 and AS1012.3.1. Samples
moulded in the laboratory and specimens tested in accordance with AS1012.13 UNLESS otherwise stated in comments.

Plant Field Sheet Product Docket Sample Initial |Actual | Despatch | Condition | Demould | Received
Time Cure |Slump | Date/Time | Received | Date/Time | Date/Time
Hours
MTS T9280 Bio-San C500| T9280 08:01 24 80 N/A SSD 16/06/2018 | 16/06/2018
N/A 08:01 N/A

Location: MTS; Lab Sample No:205790

Site Min Temp (°C): N/A

Site Max Temp (°C): N/A Ifean Drying Shrinkage (MicroStrain)

Date of Moulding: 15/06/2018 10007 - ;

Initial Reading: 22/06/2018 1 : : '
Drying | Test Date Drying Shrinkage (MicroStrain) 9007 e e AR et S A
Period ] : : : : ; : : :
(days) Specimen | Specimen [ Specimen | Average BOOFx01s = eibitie neioipidis Uoimpmne s svmsoce baw b s oiainsn ;

#1 #2 #3 T ; ! : ; : : . ;
TOOps @ diwiaida 4 e bR e v

7 29/06/2018 200 228 220 220 1 : : X 3 ; . . :

14 6/07/2018 284 328 304 310 8004+ - s s I L - et :

21 13/07/2018 352 392 348 360 . : : ; ; : 2 :

28 20/07/2018 412 456 424 430 1111 E SRR TR PR I P s :

56 17/08/2018 540 576 552 560 T : : : : X : i y
400. ...... SOOI . ..... 3y . ..... > ..... ,.‘ ..... 1
00+ , ..... ..... ..... , ..... .....
1004 4. ..... ..... ..... ..... ,,,,, e .....

D4 +

0 7 14 21 28 35 42 49 5§
Davs After Inttial Reading

Comments
* - Readings outside of 40 median have been excluded from the average

Form No: 16016, Report No. SHRWMT-18/06383-C01 © 2000-2016 QES TLab by SpeclraQEST,com Page 1 of 1
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Testing
TECHNICAL

2l
COMPETENCE

NATA Accredited  Approved Signatory: Robert Camilleri
Laboratory
Number: 547  Date of Issue: 14/09/2018
THIS DOCUMENT SHALL NOT BE REFRODUCED EXCEPT IN FULL

NATA

|[COMPRESSIVE STRENGTH OF CONCRETE CYLINDERS

=

Details of Sampled Concrete

Concrete Specimens and Results

Date & Time Time Sampled Plant Code Grada(MPa) Alr(%) Specimen Dimensions Density Curing Type Date of Age Strength Marke Fall Location & Remarks
Batched Time Moulded DocketNo Agg{mm) Compact Ident, {mm) {kg/m®) Initlal Std of Test (days) (MPa) Mode
Truck No Product Code  Slump/Super(mm) Avg. (hrs) (days) Cap
Load / Prog. Load Design Measured [o]] ter Helght
15/06/18 08:27 MTS 32 1.2 T9281A 1004 196 2440 24 2 G 18/06/18 3 255 N Sampling AS 1012.1 Cl 6b
NIA T9281 20 IV Te281B 1003 197 2420 2 G 180618 3 250 N ﬁ%’g’fﬁ?am;lgc)i 22
N/A Bio-San-  80/N/A  80/N/A T9281C 100.0 196 2480 6 G 22/06118 7 320 N No:2i)5791
T9281D 99.9 195 2480 6 G 22/06/118 7 320 N
T9281E 100.0 194 2460 27 G 13/07/18 28 425 N
T9281F 100.3 195 2460 27 G 13/07/18 28 405 N
T9281G 100.1 194 2440 27 G 13/0718 28 420 N
T9281H 99.9 191 2460 89 G 13/09/18 90 475 N
T9281! 100.4 192 2460 89 G 13/09/18 90 475 N
Notes Remarks

1. Sampling in accordance with AS 1012.1

2, Slump test in accordance with AS 1012.3.1

3. Air content in accordance with AS 1012.4.2

4. Compression specimen compaction by vibration, In accordence with AS 1012.8.1 Clause 7.4
5. Inltial curlng in accordance with AS 1012.8.1 Clause 9.2.2

6. Standard curing In accordance with AS 1012,8:1 Clause 9,3(a)

7. Capping R - Rubber, 5 - Sulphur, N « Nil, T - Timber, G - Ground

8. Compressive strengih In accordanca with AS 1012.9

9. Denslty in accordance with AS 1012.12.1

10. Molsture condition $SD in accordance with AS 1012,12.1, unless otherwise stated

FailureMode: N = Normal
Compaction: IV = Internal Vibrator

Form No! 18968, Report No; WMT-18/08384

© 2000-2018 QESTLaD by SpechaGEST com
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i Issue No: 2
C o n c rete S h rl n kag e TeSt Re po rt [his report replaces all pravious issues of report na 'SHR:WMT=18/06384-C01"
. Accredited for compllance with ISO/IEC 17025 -
Client: XYPEX AUSTRALIA Testing
190 Toongabbie Road NATA
Girraween NSW If - .
Project: AS 1478 Compliance Tests for Admixture Xypex BIO-SAN C500 NATA Accredited Approved Signatory: Robert Camilleri
Laboratory
" Nu?'nbcrear:%ﬂ Date of Issue: 14/09/2018
THIS DOCUMENT SHALL NOT BE REPRODUGED EXCEPT IN FULL

CONCRETE SHRINKAGE TEST REPORT

We advise that the sampling and slump testing were carried out in accordance with AS1012.1 and AS1012.3.1. Samples

moulded in the field and specimens tested in

accordance with AS1012.13 UNLESS otherwise stated in comments.

Plant Field Sheet Product Docket Sample Initial |Actual | Despatch | Condition | Demould | Received
Time Cure |Slump | Date/Time | Received | Date/Time | Date/Time
Hours
MTS T9281 Bio-San - T9281 08:27 24 80 N/A SSD 16/06/2018 |16/06/2018
duplicate N/A N/A N/A
Location: MTS; Lab Sample No:205791
Site Min Temp (°C): N/A
Site Max Temp (°C): N/A Mean Drying Shrinkage (MicroStrain)
Date of Moulding: 15/06/2018 00081 s . . .
Initial Reading: 22/06/2018 [ ; : ! !
Drying | TestDate Drying Shrinkage (MicroStrain) L el S I AR A
Period 1 ; ; § i
(days) Specimen | Specimen [ Specimen | Average DD prmece wacmimiestienienmn AR fie B A AR
#1 #2 #3 I : ' "
7 29/06/2018 196 196 216 200 L R ' :
14 6/07/2018 276 280 296 280 BODsore ot ionionine s s s arssedne, Wi R s
21 13/07/2018 332 352 360 350 4 : . ! ; . ;
28 20/07/2018 408 408 416 410 533
56 17/08/2018 524 536 536 530 T ; : ; : : ;
4un‘ ................ E IR R R L U T TN (S LR,
300 e , ,,,,,,
100......,.-.-........<..<‘.....-..., ...........
o } : ; : i i i i
0 7 4 21 28 35 42 49 55
Days After Intial Reading
Comments

* - Readings outside of 40 median have been excluded from the average

Form No: 16016, Report No: SHR-WWT-16/06364-C01

©2000-2018 QESTLab by SpeclraQEST com

Page 1 of 1




